
Package leaflet: Information for the user

Zovirax Suspension
aciclovir 200 mg/5 ml

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.
• Keep this leaflet. You may need to read it again.
• If you have any further questions, ask your doctor or pharmacist.
• This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness 

are the same as yours.
• If you get any side effects talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. 

See section 4.
In this leaflet:
1 What Zovirax is and what it is used for
2 What you need to know before you take Zovirax
3 How to take Zovirax
4 Possible side effects
5 How to store Zovirax
6 Contents of the pack and other information

1  What Zovirax is and what it is used for

Zovirax Suspension (called ‘Zovirax’ in this leaflet) contains a medicine called aciclovir. This belongs to a group of medicines 
called antivirals. It works by killing or stopping the growth of viruses.
Zovirax can be used to:
• treat chickenpox and shingles
• treat cold sores, genital herpes and other herpes simplex infections
• stop these problems returning after you have had them
• stop these problems in people whose immune systems work less well, which means their bodies are less able to fight infections.

2 What you need to know before you take Zovirax

Do not use Zovirax:
• if you are allergic to aciclovir or valaciclovir or any of the other ingredients of this medicine (listed in Section 6).
Do not take Zovirax if the above applies to you. If you are not sure, talk to your doctor or pharmacist before taking Zovirax.
Warnings and precautions
Talk to your doctor or pharmacist before taking Zovirax if:
• you have kidney problems
• you are over 65 years of age.
If you are not sure if the above apply to you, talk to your doctor or pharmacist before taking Zovirax.
It is important that you drink plenty of water while taking Zovirax.
Other medicines and Zovirax
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. This includes medicines 
obtained without a prescription, including herbal medicines.
In particular tell your doctor or pharmacist if you are taking any of the following medicines:
• probenecid, used to treat gout
• cimetidine, used to treat stomach ulcers
• mycophenolate mofetil, used to stop your body rejecting transplanted organs.
Pregnancy, breast-feeding and fertility
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor or pharmacist 
for advice before taking this medicine.
Driving and using machines
Some side effects such as feeling drowsy or sleepy may impair your ability to concentrate and react. Make sure you are not 
affected before you drive or operate machinery.
Zovirax contains:
Methyl parahydroxybenzoate, propyl parahydroxybenzoate which may cause allergic reactions (possibly delayed).
Sorbitol; This medicine contains 1575 mg sorbitol per 5 mL. Sorbitol is a source of fructose. If your doctor has told you that you 
(or your child) have an intolerance to some sugars or if you have been diagnosed with hereditary fructose intolerance (HFI), a 
rare genetic disorder in which a person cannot break down fructose, talk to your doctor before you (or your child) take or 
receive this medicine. Sorbitol may cause gastrointestinal discomfort and mild laxative effect.
Propylene glycol; This medicine contains less than 1 mg propylene glycol per 5 mL of oral solution.
If your baby is less than 4 weeks old, talk to your doctor or pharmacist before giving them this medicine, in particular if the 
baby is given other medicines that contain propylene glycol or alcohol.

3  How to take Zovirax

Always take this medicine exactly as your doctor has told you. Check with your doctor or pharmacist if you are not sure.
Taking this medicine
• Take this medicine by mouth.
• Use the spoon provided to carefully measure the dose needed.
• Start to take Zovirax as soon as possible.
The dose that you should take will depend on what you have been given Zovirax for. Your doctor will discuss this with you.
Treatment of chickenpox and shingles
• The usual dose is four 5 ml spoonfuls five times a day.
• You should space each dose by 4 hours.
 Suggested times are: 7am, 11am, 3pm, 7pm and 11pm.
• You should take Zovirax for seven days.
Treatment of cold sores and genital herpes
• The usual dose is one 5 ml spoonful five times a day.
• You should space each dose by 4 hours.
 Suggested times are: 7am, 11am, 3pm, 7pm and 11pm.
• You should take Zovirax for five days, or longer if your doctor tells you to.
Suppressing cold sores and genital herpes returning after you have had them
• The usual dose is one 5 ml spoonful four times a day.
• You should try to space each dose by 6 hours.
• You should take Zovirax until your doctor tells you to stop.
Suppressing cold sores and genital herpes in people whose immune systems work less well and whose bodies are less able to 
fight infections
• The usual dose is one 5 ml spoonful four times a day.
• You should try to space each dose by 6 hours.
• You should take Zovirax until your doctor tells you to stop.
Your doctor may adjust the dose of Zovirax if:
• it is for a child
• you are over 65 years of age
• you have kidney problems. If you have kidney problems, it is important to drink plenty of water while you are being treated 

with Zovirax.
Talk to your doctor before taking Zovirax if any of the above apply.
If you take more Zovirax than you should
Zovirax is not usually harmful, unless you take too much over several days. Talk to your doctor or pharmacist if you take too 
much Zovirax. Take the medicine pack with you.
If you forget to take Zovirax
• If you forget to take Zovirax, take it as soon as you remember. However, if it is nearly time for your next dose, skip the missed 

dose.
• Do not take a double dose to make up for a forgotten dose.

4 Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them. The following side effects may 
happen with this medicine:
Allergic reactions (may affect up to 1 in 1,000 people)
If you have an allergic reaction, stop taking Zovirax and see a doctor straight away. The signs may include:
• rash, itching or hives on your skin
• swelling of your face, lips, tongue or other parts of your body
• shortness of breath, wheezing or trouble breathing
• collapse.
Other side effects include:
Common (may affect up to 1 in 10 people)
• headache
• feeling dizzy
• feeling or being sick
• diarrhoea
• stomach pains
• rash
• skin reaction after exposure to light (photosensitivity)
• itching
• feeling tired
• unexplained fever (high temperature) and feeling faint, especially when standing up.
Uncommon (may affect up to 1 in 100 people)
• itchy, hive-like rash
• hair loss.
Rare (may affect up to 1 in 1,000 people)
• effects on some blood and urine tests
• increases in the enzymes that work in the liver.
Very rare (may affect up to 1 in 10,000 people)
• reduced numbers of red blood cells (anaemia)
• reduced numbers of white blood cells (leukopenia)
• reduced numbers of blood platelets (cells that help blood to clot) (thrombocytopenia)
• feeling weak
• feeling agitated or confused
• shaking or tremors
• hallucinations (seeing or hearing things that aren’t there)
• fits
• feeling unusually sleepy or drowsy
• unsteadiness when walking and lack of coordination
• difficulty speaking
• inability to think or judge clearly
• unconsciousness (coma)
• paralysis of part or all of your body
• disturbances of behaviour, speech and eye movements
• stiff neck and sensitivity to light
• inflammation of the liver (hepatitis)
• yellowing of your skin and whites of your eyes (jaundice)
• kidney problems where you pass little or no urine
• pain in your lower back, the kidney area of your back or just above your hip (renal pain).
Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet.
To report Product Complaint/s or Adverse Event/s associated with the use of GSK product/s, please contact us via: gulf.safety@gsk.com

5  How to store Zovirax

• Keep this medicine out of the sight and reach of children.
• Store below 30°C.
• Do not use this medicine after the expiry date which is stated on the carton after Exp. The expiry date refers to the last day of 

that month.
• Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines 

you no longer use. These measures will help protect the environment.

6  Contents of the pack and other information

What Zovirax Suspension contains
• The active substance is aciclovir.
• The other ingredients are sorbitol solution, glycerol, dispersible cellulose, methyl parahydroxybenzoate, 

propyl parahydroxybenzoate, banana flavour (contains propylene glycol), vanillin and purified water.
What Zovirax looks like and contents of the pack
Zovirax Suspension is supplied to you in an amber-coloured glass bottle, containing 125 ml of an off-white suspension. The 
medicine comes with a double-ended measuring spoon. One end of the spoon will give you 5 ml of the suspension and the 
other will give you 2.5 ml.
Each 5 ml of Zovirax Suspension contains 200 mg aciclovir.
Marketing authorisation holder
The Wellcome Foundation Ltd, 980 Great West Road, Brentford, Middlesex, TW8 9GS
Manufacturer
Aspen Bad Oldesloe GmbH, Industriestrasse 32-36, 23843 Bad Oldesloe, Germany
Trademarks are owned by or licensed to the GSK group of companies.
©2023 GSK group of companies or its licensor.
Version date: August 2020.

This is a Medicament
- Medicament is a product which affects your health and its consumption contrary to instructions is dangerous for you.
- Follow strictly the doctor’s prescription, the method of use and the instructions of the pharmacist who sold the 

medicament.
- The doctor and the pharmacist are the experts in medicines, their benefits and risks.
- Do not by yourself interrupt the period of treatment prescribed for you.
- Do not repeat the same prescription without consulting your doctor.
- Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists
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النشرة الداخلية: معلومات الاستخدام

زوفيراكس معلق
أسيكلوفير بتركيز 200 مجم/ 5 مل

برجاء قراءة هذه النشرة بالكامل بعناية قبل البدء في تناول هذا الدواء؛ لأنها تحتوي على معلومات مهمة بالنسبة لك.
احتفظ بهذه النشرة؛ فقد تحتاج لقراءتها مرة أخرى.  -

إذا كانت لديك أسئلة أخرى، اسأل الطبيب المعالج أو الصيدلي.  -
وصف هذا الدواء لك فقط، لا تجعل أشخاص أخرين يستعملونه. فقد يسبب ذلك ضررًا لهم، حتى لو كانت لديهم نفس الأعراض.  -

إذا ظهرت عليك أي أعراض جانبية، تحدث مع الطبيب المعالج أو الصيدلي، وهذا يشمل أي آثار جانبية محتملة غير مدرجة في هذا النشرة )انظر القسم 4(  -

محتويات النشرة الطبية:
ما هو دواء زوفيراكس، وفيما يستخدم؟  )1

ما تحتاج معرفته قبل تناول دواء زوفيراكس؟  )2
كيفية تناول دواء زوفيراكس.  )3

الآثار الجانبية المحتملة  )4
طريقة حفظ دواء زوفيراكس.  )5

محتويات العبوة، ومعلومات أخرى.  )6

ما هو دواء زوفيراكس، وفيما يستخدم؟  1
يحتوي زوفيراكس معلق )الذي يسمى "زوفيراكس" في هذه النشرة( على دواء يسمى أسيكلوفير. هذا ينتمي إلى مجموعة من الأدوية تسمى مضادات الفيروسات. وهو يعمل عن طريق قتل 

الفيروسات أو وقف نموها.
يمكن استخدام زوفيراكس من أجل:

علاج جدري الماء والهربس النطاقي.  •
علاج قرُح البرد والهربس التناسلي وعدوى الهربس البسيط الأخرى.  •

يوقف عودة هذه المشاكل بعد إصابتك بها.  •
يوقف هذه المشاكل في الأشخاص الذين يعانون من ضعف في عمل الجهاز المناعي، مما يعني أن أجسامهم أقل قدرة على مكافحة العدوى.  •

ما تحتاج معرفته قبل تناول دواء زوفيراكس  2
يجب عدم تناول دواء زوفيراكس

إذا كنت تعاني من حساسية تجاه أسيكلوفير أو فالاسيكلوفير أو أي من المكونات الأخرى لهذا الدواء )المدرجة في القسم 6(.  •
لا يجب تناول زوفيراكس إذا كان ينطبق عليك ما سبق. في حالة عدم التأكد؛ تحدث إلى طبيبك المعالج أو الصيدلي قبل تناول زوفيراكس.

التحذيرات والاحتياطات
تحدث إلى طبيبك المعالج أو الصيدلي قبل تناول زوفيراكس إذا كنت:

تعاني من مشاكل في الكلى.  •
يزيد عمرك عن 65 عامًا.  •

في حالة عدم التأكد؛ إذا كان ما سبق ينطبق عليك، فتحدث إلى طبيبك المعالج أو الصيدلي قبل تناول زوفيراكس.
من المهم أن تشرب الكثير من الماء أثناء تناول زوفيراكس.

التفاعل بين الأدوية الأخرى وزوفيراكس
أخبر الطبيب المعالج أو الصيدلي إذا كنت تتناول أي أدوية أخرى، أو إذا تناولت أي أدوية في الآونة الأخيرة، وهذا يشمل الأدوية التي يمكن الحصول عليها بدون وصفة طبية؛ بما في ذلك 

الأدوية العشبية.
أخبر طبيبك المعالج أو الصيدلي تحديدًا إذا كنت تتناول أياً من الأدوية التالية:

البروبينسيد، الذي يستخدم لعلاج النقرس  •
سيميتيدين، الذي يستخدم لعلاج قرحة المعدة  •

ميكوفينوليت موفيتيل، يستخدم لوقف رفض الجسم للأعضاء المزروعة.  •
الحمل والرضاعة والخصوبة

في حالة الحمل أو الرضاعة أو الاعتقاد أنك حامل أو التخطيط للإنجاب، اسألي طبيبك المعالج أو الصيدلي للحصول على المشورة قبل تناول هذا الدواء.
القيادة واستعمال الماكينات

يمكن أن تؤدي بعض الآثار الجانبية مثل الشعور بالنعاس أو النوم إلى إضعاف قدرتك على التركيز والتفاعل.
يجب التأكد من عدم تأثرك قبل القيادة أو تشغيل الآلات.

يحتوي زوفيراكس على:
ميثيل باراهيدروكسي بنزوات، بروبيل باراهيدروكسي بنزوات التي يمكن أن تسُبب ردود فعل تحسسية )ربما تتأخر(.

السوربيتول: يحتوي هذا الدواء على 1575 مجم من السوربيتول لكل 5 مل. يعد السوربيتول مصدر للفركتوز. إذا أخبرك طبيبك المعالج أنك )أو طفلك( تعاني من عدم تحمل بعض السكريات أو 
إذا تم تشخيصك بأنك مصاب بعدم التحمل الوراثي للفركتوز )HFI(، وهو اضطراب وراثي نادر؛ لا يستطيع فيه جسم الشخص تكسير الفركتوز، فتحدث إلى طبيبك قبل أن تتناول )أو طفلك( أو 

تتلقى هذا الدواء. يمكن أن يسبب السوربيتول اضطراباً في الجهاز الهضمي، وتأثيرًا مليناً خفيفاً.
البروبيلين جليكول: يحتوي هذا الدواء على أقل من 1 مجم بروبيلين جليكول لكل 5 مل من محلول الفم.

إذا كان عمر طفلك أقل من 4 أسابيع، تحدث إلى طبيبك المعالج أو الصيدلي قبل إعطائهم هذا الدواء، خاصًة إذا أعطى الطفل أدوية أخرى تحتوي على البروبيلين جليكول أو الكحول.
كيفية تناول دواء زوفيراكس  3

يجب دائمًا تناول هذا الدواء تمامًا كما أخبرك طبيبك المعالج. استشر الطبيب أو الصيدلي في حالة عدم التأكد.
تناول هذا الدواء

يرجى تناول هذا الدواء عن طريق الفم.  •
يجب استخدم الملعقة المرفقة لقياس الجرعة المطلوبة بعناية.  •

يرجى البدء في تناول زوفيراكس في أسرع وقت ممكن.  •
تعتمد الجرعة التي يجب أن تتناولها على سبب تلفي دواء زوفيراكس. سيناقش طبيبك المعالج هذا الأمر معك.

علاج جدري الماء والهربس النطاقي.
الجرعة المعتادة هي 4 ملاعق بحجم 5 ملل بمعدل خمس مرات في اليوم.  •

يجب التباعد بين كل جرعة بمقدار 4 ساعات.  •
الأوقات المقترحة هي: 7 صباحًا و11 صباحًا و3 مساءً و7 مساءً و11 مساءً.

يجب أن تتناول زوفيراكس لمدة سبعة أيام.  •
علاج قروح البرد والهربس التناسلي

الجرعة المعتادة هي ملعقة واحدة بحجم 5 مل بمعدل خمس مرات في اليوم.  •
يجب التباعد بين كل جرعة بمقدار 4 ساعات.  •

الأوقات المقترحة هي: 7 صباحًا و11 صباحًا و3 مساءً و7 مساءً و11 مساءً.
يجب أن تتناول زوفيراكس لمدة 5 أيام، أو أكثر إذا أخبرك طبيبك بذلك.  •

قمع قرُح البرد وعودة الهربس التناسلي بعد إصابتك بها
الجرعة المعتادة هي ملعقة واحدة بحجم 5 مل بمعدل أربع مرات في اليوم.  •

يجب أن تحاول التباعد بين كل جرعة بمقدار 6 ساعات.  •
يجب أن تأخذ زوفيراكس حتى أن يخبرك الطبيب المعالج بالتوقف.  •

قمع قروح البرد والهربس التناسلي لدى الأشخاص الذين يعانون من ضعف جهاز المناعة، والذين تكون أجسامهم أقل قدرة على مكافحة العدوى
الجرعة المعتادة هي ملعقة واحدة بحجم 5 مل بمعدل أربع مرات في اليوم.  •

يجب أن تحاول التباعد بين كل جرعة بمقدار 6 ساعات.  •
يجب أن تأخذ زوفيراكس حتى أن يخبرك الطبيب المعالج بالتوقف.  •

يمكن أن يعُدل الطبي المعالج جرعة زوفيراكس إذا:
كان المريض طفل.  •

يزيد عمرك عن 65 سنة.  •
لديك مشاكل في الكلى. إذا كنت تعاني من مشاكل في الكلى، فمن المهم شرب الكثير من الماء أثناء علاجك بزوفيراكس.  •

تحدث إلى طبيبك المعالج قبل تناول زوفيراكس؛ إذا كان أي مما سبق ينطبق.
عند تناول جرعة مفرطة من دواء زوفيراكس

لا يعتبر زوفيراكس ضارًا عادة، إلا إذا تناولت الكثير على مدار عدة أيام. تحدث إلى طبيبك المعالج أو الصيدلي إذا تناولت جرعة مفرطة من زوفيراكس. خذ علبة الدواء معك.
إذا نسيت تناول زوفيراكس

إذا نسيت تناول زوفيراكس، تناوله بمجرد أن تتذكر. ومع ذلك، إذا حان الوقت تقريباً للجرعة التالية، فتجاوز الجرعة الفائتة.  •
لا تأخذ جرعة مضاعفة لتعويض الجرعة المنسية.  •

الآثار الجانبية المحتملة  4
مثل جميع الأدوية، يمكن أن يسبب هذا الدواء آثارًا جانبية، على الرغم من عدم حدوثها لدى الجميع.

يمكن أن تحدث الآثار الجانبية التالية مع هذا الدواء:
ردود الفعل التحسسية )قد تظهر لدى حتى 1 من كل 1000 شخص(.

إذا كان لديك رد فعل تحسسي، فتوقف عن تناول زوفيراكس واستشر الطبيب المعالج على الفور. قد تشمل العلامات:
طفح جلدي، حكة أو شرى على جلدك.  •

انتفاخ وجهك أو شفتيك أو لسانك أو أجزاء أخرى من جسمك.  •
ضيق في التنفس أو أزيز أو صعوبة في التنفس؟  •

ضعف.  •
تشمل الآثار الجانبية الأخرى:

الشائعة )قد تظهر لدى حتى 1 من كل 10 أشخاص(
صداع الرأس.  •

الشعور بالدوار.  •
الشعور بالغثيان.  •

إسهال  •
ألم في المعدة.  •

طفح جلدي.  •
تفاعل جلدي بعد التعرض للضوء )حساسية للضوء(  •

حكة.  •
الشعور بالتعب.  •

حمى بدون سبب )ارتفاع في درجة الحرارة( والشعور بالإغماء خاصة عند الوقوف.  •
غير شائعة )قد تظهر لدى حتى 1 من كل 100 شخص(

حكة، وطفح جلدي يشبه الشرى.  •
تساقط الشعر.  •

نادرة )قد تظهر لدى حتى 1 من كل 1000 شخص(
يؤثر على نتائج بعض تحاليل الدم والبول.  •

يزيد من الإنزيمات التي تعمل في الكبد.  •
نادرة جدًا )قد تظهر لدى حتى 1 من بين 10000 شخص(

انخفاض عدد خلايا الدم الحمراء )فقر الدم(.  •
انخفاض عدد خلايا الدم البيضاء )قلة الكريات البيض(.  •

انخفاض عدد الصفائح الدموية )الخلايا التي تساعد الدم على التجلط( )قلة الصفيحات الدموية(.  •
الشعور بالضعف.  •

الشعور بالاضطراب أو الارتباك.  •
الاهتزاز أو الرعشة.  •

الهلوسة )رؤية أو سماع أشياء غير موجودة(.  •
النوبات.  •

الشعور بالنعاس أو النوم بشكل غير عادي.  •
عدم الثبات عند المشي وقلة التنسيق.  •

صعوبة الكلام.  •
عدم القدرة على التفكير أو الحكم بوضوح.  •

فقدان الوعي )غيبوبة(.  •
شلل جزء من الجسم أو كله.  •

اضطرابات السلوك والكلام وحركات العين.  •
تصلب الرقبة والحساسية للضوء.  •

التهاب الكبد.  •
اصفرار بشرتك وبياض عينيك )اليرقان(.  •

مشاكل في الكلى حيث يكون لديك القليل من البول أو لا يتبول.  •
ألم في أسفل ظهرك أو منطقة الكلى في ظهرك أو فوق وركك )ألم كلوي(.  •

الإبلاغ عن الآثار الجانبية
إذا ظهرت عليك أي آثار جانبية، فيرجى التحدث إلى طبيبك المعالج أو الصيدلي. يتضمن ذلك أي آثار جانبية محتملة غير مذكورة في هذه النشرة.

،GSK للإبلاغ عن شكوى/شكاوى بخصوص المنتج أو أثر/آثار عكسية مصاحبة لاستخدام منتج/منتجات
gulf.safety@gsk.com :يرُجى التواصل معنا عبر

طريقة حفظ دواء زوفيراكس  5
يحُفظ هذا الدواء بعيدًا عن أنظار ومتناول أيدي الأطفال.  •

يحفظ في درجة حرارة أقل من 30 درجة مئوية.  •
لا تستخدم هذا الدواء بعد تاريخ انتهاء الصلاحية المدون على الكرتون بعد انتهاء الصلاحية. يشير تاريخ انتهاء الصلاحية )EXP( إلى اليوم الأخير من نفس الشهر.  •

لا تتخلص من الأدوية في مياه الصرف الصحي أو المخلفات المنزلية. اسأل الصيدلي عن كيفية التخلص من الأدوية التي لم تعد هناك حاجة إليها. هذا سوف يساعد في حماية البيئة.  •
محتويات العبوة ومعلومات أخرى  6

ماذا يحتوي دواء زوفيراكس معلق
يحتوي على المادة الفعالة: أسيكلوفير.  •

المكونات الأخرى هي محلول السوربيتول، وجليسرول، السليلوز القابل للتشتت، ميثيل باراهيدروكسي بنزوات، بروبيل باراهيدروكسي بنزوات، نكهة الموز )تحتوي على البروبيلين جليكول(،   •
الفانيلين والمياه النقية.

شكل دواء زوفيراكس ومحتويات العبوة
يتوفر دواء زوفيراكس معلق لك في عبوة زجاجية بلون العنبر، تحتوي على 125 مل من معلق أبيض اللون مائل إلى الصفرة. يتوفر مع الدواء ملعقة قياس ذات طرفين. يمنحك أحد طرفي 

الملعقة 5 مل من المعلق والآخر يمنحك 2.5 مل.
يحتوي كل 5 مل من معلق زوفيراكس على 200 مجم أسيكلوفير

مالك التسويق المُعتمد :
The Wellcome Foundation Ltd, 980 Great West Road, Brentford, Middlesex, TW8 9GS

الشركة المصنعة:
Aspen Bad Oldesloe GmbH, Industriestrasse 32-36, 23843 Bad Oldesloe, Germany

GSK العلامات التجارية مملوكة أو مُرخصة لمجموعة شركات
© 2023 حقوق الطبع محفوظة لمجموعة شركات GSK أو الجهات المُرخَّص لها.

تم تعديل هذه النشرة لآخر مرة في أغسطس 2020.

هذا المستحضر دواء
-   الدواء مستحضر يؤثر على صحتك واستهلاكه خلافاً للتعليمات يعرضك  للخطر.                              

-    اتبع بدقة وصفة الطبيب وطريقة الاستعمال المنصوص عليها وتعليمات الصيدلي الذى صرفها لك.                              
فالطبيب والصيدلي هما الخبيران بالدواء وبنفعه وضرره.  -

لا تقطع مدة العلاج المحددة لك من تلقاء نفسك.  -
لا تكرر صرف الدواء بدون وصفة طبية.  -

يجب حفظ جميع الأدوية بعيدًا عن متناول الأطفال.  -

مجلس وزراء الصحة العرب
و اتحاد الصيادلة العرب
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